SPARE PARTS LIST

SCISSOR LIFTER
(ASL - 300)

CODE POS. DESCRIPTION QTY CODE POS. DESCRIPTION QTY
ASL300 - 001 1 | Hook 01 ASL300 - 021| 21 | Nylon Nut M10 08
ASL300 - 002 2 | Nylon Nut M16 03 ASL300-022| 22 | Washer @10 08
ASL300 - 003 3 | Nylon Nut M20 02 ASL300 - 023| 23 | Left Jaw 01
ASL300 - 004 4 | Left Lower Arm 02 ASL300 - 024| 24 | Pin @20 x 107mm 01
ASL300 - 005 5 | Washer @20 05 ASL300-025| 25 | PU Pad 02
ASL300 - 006 6 | Spacing Pipe x 17mm 03 ASL300-026| 26 | RightJaw 01
ASL300 - 007 7 | Spring of Jaw 02 ASL300 - 027| 27 | Pin @20 x 140mm 01
ASL300 - 008 8 | Nylon Nut M8 01 ASL300-028| 28 | Bolt M20 x 111mm 01
ASL300 - 009 9 | Left Upper Arm 1 01 ASL300-029| 29 | Bolt M16 x 140mm 01
ASL300-010 | 10 | Locking 01 ASL300-030| 30 | Spacing Pipe x 83mm 01
ASL300 - 011 11 | Spacing Pipe x 34mm 01 ASL300-031| 31 | Bolt M16 x 76mm 01
ASL300 - 012 12 | Left Locking Base 01 ASL300-032| 32 | Bolt M20 x 144mm 01
ASL300-013 | 13 | Right Locking Base 01 ASL300 - 033| 33 | Bolt M16 x 107mm 01
ASL300-014 | 14 | Limit Bar 01 ASL300 - 034| 34 | Right Lower Arm 02
ASL300 - 015 15 | Rubber 01 ASL300-035| 35 | Cross Recessed Pan Head Crew M8x50 | 02
ASL300-016 | 16 | Left Upper Arm 2 01 ASL300-036| 36 | Spacing Pipe x 8mm 02
ASL300-017 | 17 | Countersunk Flat Head Screw M8x30 | 03 ASL300 - 037| 37 | Right Upper Arm 1 01
ASL300-018 | 18 | Spacing Pipe x 50mm 01 ASL300-038| 38 | Spacing Pipe x 17mm 01
ASL300-019 | 19 | Circlip @20 02 ASL300 - 039| 39 | Right Upper Arm 2 01
ASL300-020 | 20 | Copper Washer @20 02 ASL300 - 040| 40 | Washer @16 03

When ordering spare parts, please show the codes of parts and quantities on your purchase order.
For example: ASL300 - 007 , QTY 10

ASL300-016 , QTY 02

Updated date: February 23", 2021




